

COPY

KATRI Korea Apparel Testing & Research Institute

(http://www.katri.re.kr)

232-22, Yongdu-dong, Dongdaemun-gu, Seoul, Korea. Dongdaemun P.O.Box 132 TEL : 82-2-925-2451 FAX : 82-2-925-2452

Korea Government Designated Service Supplier

Member of ASTM

Approved Laboratory of the International Wool Secretariat (IWS)

AATCC

Accredited Laboratory by the Japan Textile Products Quality & Technology Center (QTEC)

QTEC

Affiliated Laboratory by the International Down & Feather Testing Laboratory (IDFL)

TI

TEST REPORT

KATRI NO. : KE3 - 06936

DATE : MAR. 11, 2003.

APPLICANT : ...

PAGE(S) : 1 OF 3

SAMPLE DESCRIPTION : 1 PIECE OF WOVEN FABRIC SUBMITTED BY
... ON MAR. 06, 2003 ***

TEST ITEM

TEST RESULT

S/# 1

- Test Item : Sun Blocking Test
- Temperature & Relative Humidity : 20±2°C & 65±2%
- Test Method : AS/NZS 4399
- Test Result :

The test result is as follows :

		S/# 1
Sun Protect Factor	SPF	45.0
	SPF Rating	45
Blocking % of Ultraviolet (%)	UV-A	96.1
	UV-B	98.8

- SPF : Sun Protect Factor
- SPF Rating : Sun Protect Factor Rating
- UV-A (%) : The blocking % of Ultraviolet between 320~400nm
- UV-B (%) : The blocking % of Ultraviolet between 280~320nm

■ Test condition :

- Light Source : Xenon Arc
- SPF Solar Irradiance : Noon Jan 17, Melbourne(38°S)
- Analyzer : UV Transmittance Analyzer (Labsphere Co., USA)

S/# 1



WONJOO HONG
Director General



The results on this sheet are offered in good faith on our laboratory from the samples submitted and may

represent that they were obtained in good faith.